
MEMO 

TEKTUS CONSULTANTS LIMITED    
A  LEVEL 10, 33 FEDERAL ST, AUCKLAND CBD 1010  
P  PO BOX 80212 GREEN BAY, AUCKLAND 0643  AKAROA WASTEWATER    REVIEW OF PROPOSED DISPOSAL SOLUTIONS 
E  INFO@TEKTUS.NZ  W  TEKTUS.NZ  T20082.200821.M02.AKAROA_FINAL    PAGE 1 

 
TO FRIENDS OF BANKS PENINSULA INCORPORATED 
FROM TEKTUS CONSULTANTS LIMITED, JACK TURNER & EMILY AFOA 
SUBJECT AKAROA WASTEWATER    REVIEW OF PROPOSED DISPOSAL SOLUTIONS 
DATE 21 August 2020 

1 Introduction and Scope 

1.1 This memo summarises our review relative to Christchurch City Council’s (CCC) proposed Akaroa treated 
wastewater options, notified for consultation on 21 July 2020. We provide a brief comment on the state of the 
[...]
elevation portions of the network. Regardless, we consider greater investigation is warranted to enhance I&I 
reduction from the 20% currently proposed to achieve the 57% reduction required to meet industry key 
performance indicators. 

Table 1: Comparative options to reduce I&I 

Option Cost Comment on Concept Option 

Current Option 
(replacement) 

$2.7M 
2km pipe renewal via replacement, 50 manholes repaired, 25 manholes 
replaced. Possible surface intrusion via manholes due to rising sea level. 

Current Option 
(CIPP lining) 

$0.9M 
2km pipe renewal via lining, 50 manholes repaired, 25 manholes 
replaced. Possible surface intrusion via manholes due to rising sea level. 

Full CIPP Lining $4.5M 
17km pipe renewal via lining, 100 manholes repaired, 50 manholes 
replaced. Possible surface intrusion via manholes due to rising sea level. 

Partial Pressure 
System 

$6.1M 
3km trunk pressure network, 3km low pressure network, nominal (8) 
trunk pressure wet wells, 180 lower-lying sites fitted with low pressure 
pump chambers. Sealed network prevents water intrusion. 

Full Pressure 
System 

$23.7M 
17km pressure network, 900 sites fitted with low pressure pump 
chambers. Sealed network prevents water intrusion. Unlikely to be 
preferred option given topography across existing urban extents. 

Land Disposal 

4.17 If land application is to proceed, given variability in application rates and ability for the system to respond as 
modelled, we recommend commitment to compliance monitoring and application in stages, perhaps over 
years.  

4.18 This may be initiated with reduced application rates, or limiting application to summer periods, to provide 
knowledge regarding current unknowns and to validate the assumptions used in modelling assessments. The 
ultimate intention would be to set functional environmental limits for wastewater application to native planting 
in the Banks Peninsula to mitigate and protect for geotechnical, public health, environmental, social/cultural, 
and economic risk. Over this staging period, an alternate disposal source would be required to balance 
predicted flow, options including stream recharge or harbour outfall (discussed further as follows). 



MEMO 

  AKAROA WASTEWATER    REVIEW OF PROPOSED DISPOSAL SOLUTIONS 
 T20082.200821.M02.AKAROA_FINAL    PAGE 14 

a. Irrigation modelling does not take into consideration the effects of climate change, presenting long term 
results based on 1972 to 2018 data. While summer increase in soil water deficit and reduced rainfall may 
support summer application of treated wastewater to native plantings, even a small increase in winter 
rainfall (NIWA, 2020) may increase storage requirements or frequency of overflow to the Children’s Bay 
Creek. 

b. There is currently little information available on the nutrient uptake from wastewater by native vegetation, 
with research in progress by Dr Brett Robinson. The provided assessment (Appendix C; Brett Robinson 
Reports) concludes that a more accurate assessment of the likely N-leaching under NZ-native vegetation 
will be provided in an updated report, originally anticipated early 2020. Any updates to the research 
outputs will further inform the design parameters used. 

c. Both Nitrogen and Phosphorus removal are enhanced through reduced loading or periodic removal of the 
vegetation; nutrient uptake diminishes as trees mature. It is also noted that plant selection and weed 
control, particularly during establishment, will be critical success factors. Greater confidence is 
recommended to demonstrate these elements are factored into the life of the system – with regard to long 
term site specific nutrient uptake coefficients and nutrient pathways. The provided assessment (Appendix 
C; Brett Robinson Reports) appears founded on a 50-yr design life for the system, which could be extended 
through reduced application rates or periodic harvesting of the native vegetation. 

Reverse Osmosis 

4.19 Inclusion of reverse osmosis removes risks to human health associated with disposal of treated wastewater to 
receiving environments, and facilitates a future potable reuse scheme via either indirect reuse (stream 
recharge, upstream of existing water takes; MAR) or direct reuse (plumbed to the water supply; to the WWTP, 
potentially using the existing raw water supply pipe passing the WWTP from the Takamātua Stream). Both 
options provide increased resilience for Akaroa’s water supply in response to climate change. 

a. Reverse osmosis is a water purification process that uses a partially permeable membrane to remove ions, 
unwanted molecules, and larger particles from drinking water, resulting in very high-quality water. 

b. Emerging Contaminants include chemicals, microorganisms, and nano-chemicals (i.e. pharmaceuticals, 
chemicals in personal care products, and natural steroid hormones). They are different from traditional 
persistent organic pollutants (i.e. DDT) due to bioactive properties. Apart from chemical industry 
discharges, the primary source into the environment is from wastewater treatment plant effluents. With 
particular reference to Emerging Organic Contaminants, full removal is not achieved by primary & 
secondary wastewater treatment processes but can be with reverse osmosis. 

4.20 Membrane filtration (pre-treatment) and Reverse Osmosis (RO) can be used for large scale wastewater 
treatment. Reverse Osmosis (RO) units singularly have specified permeate flows, specific to each device and 
tested at different temperatures.  

a. Reverse Osmosis units come in small units with the ability to combine multiple units in series to act as a 
single unit to increase the volume intake. This allows for more flexibility within the design for placement 
and set up of the reverse osmosis system within the allowable space for the treatment plant. As shown on 
Filtec NZ website you can see multiple membranes stacked together. Each membrane is around 2m in 
height with a flow range of 45–180 m3/day.  

b. Through a well-designed process of proper pre-treatment of the water before flowing through the Reverse 
Osmosis membranes, as well as the use of anti-scalant chemicals and low fouling membranes, the Bedok 
Wastewater Treatment Plant in Singapore (32,000m³/day) were able to reduce frequency of membrane 
cleaning to six monthly periods.   

https://www.ecan.govt.nz/your-region/your-environment/climate-change/climate-change-in-canterbury/climate-change-projections-for-canterbury/
https://www.watercare.co.nz/CMSPages/GetAzureFile.aspx?path=%7E%5Cwatercarepublicweb%5Cmedia%5Cwatercare-media-library%5Comaha%5Criskassessmentofemergingcontaminantsintreatedwastewater.pdf&hash=6972ee948c6be38a4552927e7013b6f38608b9f412af25c462c4e164e292abab
https://www.filtec.co.nz/product/suez-microfiltration-membranes/
https://www.waterworld.com/international/wastewater/article/16200627/reverse-osmosis-membranes-play-key-role-in-wastewater-reclamation
https://www.waterworld.com/international/wastewater/article/16200627/reverse-osmosis-membranes-play-key-role-in-wastewater-reclamation


MEMO 

  AKAROA WASTEWATER    REVIEW OF PROPOSED DISPOSAL SOLUTIONS 
 T20082.200821.M02.AKAROA_FINAL    PAGE 15 

4.21 Membrane filtration (hollow fibre ultra-filtration, in tank, low pressure) has been specifically included in the 
concept design to remove suspended solids and pathogens from the treated wastewater. Reverse osmosis uses 
nano membranes that are sensitive to blockages from larger particles.  

a. Ultrafiltration provides good pre-treatment filtering more contaminants (i.e. than microfiltration) before 
the reverse osmosis process which in turn results in less frequent cleaning, and possibly less replacement 
and discard of membranes. 

b. Additionally, pre-treatment may include addition of anti-scalant chemicals as well as using membranes with 
anti-scaling / fouling properties. 

4.22 Reverse Osmosis Concentrate 

a. Reverse osmosis concentrate (also referred to as retentate) from wastewater reclamation in water reuse 
retains concentrated toxic bio-refractory organics and developing technologies for their removal is 
essential. A 2019 paper reviews innovative treatment technologies for organic contaminants within, and 
proposes an integrated treatment process comprising forward osmosis, pre-coagulation, short-time and/or 
solar-driven advanced oxidation processes (e.g. a rotating advanced oxidation contactor), and post-
biological treatment is proposed as an energy-saving and cost-effective technology for reverse osmosis 
concentrate treatment. 

b. A study into the Impacts of Reverse Osmosis Concentrate Recirculation on MBR Performances identified the 
return of the RO concentrate to the membrane bioreactor (MBR) could be a good alternative for the 
reduction of concentrate quantities before disposal to the environment. However, it was noted that there 
was some increase in membrane fouling in the MBR, dependant on careful management of operating 
parameters. 

c. A recent study in support of Tasman District Council’s Motueka WWTP Upgrade highlights: “The chemical 
waste generated by this plant (backwash of CIP ['clean in place’ chemicals for membrane maintenance] and 
retentate) will be returned to Pond 2 which is large enough to provide sufficient dilution and assimilation of 
the backwash. Existing membrane filtration plants in New Zealand at Dunedin Airport, Dannevirke, and 
Matamata use this method of backwash disposal.” 

4.23 The Singapore Water Reclamation Study (“NEWater Study”) uses microfiltration, reverse osmosis, and 
ultraviolet technologies to purify treated wastewater prior to blending the treated water with reservoir water 
for indirect reuse.  

a. Cost for production and transmission of water was S$1.30/m³ in 2003 
b. The system caters for 10,000m³/d.  
c. The average unit power consumption is from 0.7 to 0.9 kWh/m³ 
d. It was noted that blending treated water with alternate water supplies after reverse osmosis will provide 

trace minerals, which have been removed in the reverse osmosis process, necessary for health and taste. 

4.24 For context and comparative purposes, we have reviewed documentation prepared in support of the 
Queensland Urban Utilities Water Reclamation Plant at Luggage Point; specifically their Planning Study/Report 
dated June 2010. Section 8.15 MFRO Plant Renewals outlines projected membrane replacement costs, with 
A$4,700,000 for Microfiltration (MF) membrane replacement every 10 years, and A$2,100,000 for RO 
membrane replacement every 5 years budgeted for. This system caters for up to 14 Ml/d – or 162 l/s – orders 
of magnitude larger than the flow rates anticipated in Akaroa. Scaled by an order of magnitude, this could 
indicatively equate to NZ$230,000 every 5-yrs for Akaroa. However, we note the Queensland plant may benefit 
from cost efficiencies (due to scale), but the proposed Akaroa Plant offers a higher degree of pre-treatment 
within its current design (ultrafiltration compared to microfiltration) which will extend the life of the RO 

https://link.springer.com/article/10.1007/s40726-019-00119-2
https://tektus.sharepoint.com/sites/T20082/Shared%20Documents/Info-in/2020.08.16%20resources%20&%20submission%20update/MBR-RO%20concentrate%20recycling%202017VUThiThuNga.pdf?CT=1597852091760&OR=ItemsView
http://www.tasman.govt.nz/document/serve/Motueka%20WWTP%20RC%20Part-6%20Appendix%20F.pdf?path=/EDMS/Public/Other/Property/ResourceConsents/NotifiedResourceConsentApplications/TDC_Motueka_Wastewater_Treatment_Plant/000000367905
https://events.development.asia/system/files/materials/2013/03/201303-new-water-vs-newater-which-more-costly.pdf


MEMO 

  AKAROA WASTEWATER    REVIEW OF PROPOSED DISPOSAL SOLUTIONS 
 T20082.200821.M02.AKAROA_FINAL    PAGE 16 

membranes. Furthermore, Akaroa is sized to process the peak summer average daily flow but is anticipated to 
operate at lower flow rates for much of the year, which may further extend the life of the membranes.  

Deep Bore Injection (DBI) and Managed Aquifer Recharge (MAR) 

4.25 As outlined in Section 3, there remains potential for DBI and/or MAR to form part of the overall solution for 
Akaroa. DBI has been discounted on the basis of two closely located bore hole trials at the treatment plant site, 
despite acknowledgement of variable volcanic geology across Banks Peninsula with known potential for higher 
permeability rates. MAR has been discounted due to regulatory barriers and perceived risks of cross-
contamination of water supply springs – despite an ever-changing regulatory framework and potential for MAR 
to be located at distances away from supply springs, or for water quality to be further enhanced with RO prior 
to aquifer recharge.  

4.26 There is evidence to support such an approach, including successful adoption of MAR via DBI in Perth forming a 
critical part of the overall water management regime for western Australia. In that case, wastewater treatment 
included ultrafiltration, reverse osmosis and ultraviolet disinfection stages prior to direct injection to the 
underlying aquifers which in turn provide Perth’s main municipal water supply source. This is supported by the 
Australian Guidelines for Water Recycling: Managed Aquifer Recharge, the world’s first MAR Guidelines based 
on risk-management principles that also underpin the World Health Organisation’s Water Safety Plans, which 
reinforces that MAR is the purposeful recharge of water to aquifers for subsequent recovery or environmental 
benefit, rather than a method for waste disposal. 

4.27 Collectively, there is robust merit in further exploration of DBI and MAR in other parts of Banks Peninsula – for 
example, away from the primary drinking water supply catchment for Akaroa or after RO. As identified in the 
supporting CH2M Beca Interpretative Report (Appendix E), DBI could be used as an alternative to a harbour 
outfall and compliment other disposal and reuse options. There is real potential for DBI and/or MAR to provide 
cost-effective options to manage residual disposal needs while building up toward maximum re-use without 
direct discharge to surface-level water bodies. 

Subsurface Wetlands 

4.28 A similar subsurface wetland design was proposed in the previous treated wastewater disposal options publicly 
notified in 2016 (prior to identification of faulty flow meters) (Akaroa Wastewater - Concept Design Report for 
Alternatives to Harbour Outfall; CH2M Beca, 2016).  

a. Surface area of ~0.7Ha area at 0.5m deep plus a 0.7Ha storage pond at 2.5m deep, treating a 6L/s design 
flow with a two-day residence time.  

b. The infiltration gallery was a structure composed of locally sourced rock with a central slotted or drilled 
pipe 20m long and running along its length, buried in the beach in the intertidal zone.  

c. These systems were not supported by Ngāi Tahu representatives, on the basis that treatment was not using 
a natural process and ultimate disposal was still to the harbour via a coastal infiltration gallery.  

d. We can understand the reticence of Ngāi Tahu to accept this solution as suitably recognising te mana o te 
wai. The subsurface wetland is a lined and engineered system, which then discharges via an engineered 
solution providing no measurable improvement to water quality direct to the harbour in the beach in the 
intertidal zone, and therefore insufficient to mitigate cultural concerns. 

e. It is noted the previous publicly notified design did not provide for raw wastewater storage and included 
bypass of primary treated flows direct to the harbour on average two days per year. 

4.29 Since the solutions proposed in 2016, Ngāi Tahu representatives appear more supportive of sub-surface 
wetland solutions. Ngāi Tahu representatives consulted on the Duvauchelle disposal solution (discussed further 
as follows) which discharges during winter periods (when land disposal is unavailable) via sub-surface wetland 

https://www.waterquality.gov.au/sites/default/files/documents/water-recycling-guidelines-mar-24.pdf